SPORTON LAB.

FCC RF Test Report

Report No. : FGOO2023A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

Ref Level 29.50 dBm Offset 14.50 dB Mode Auto Sweep

Spectrum

Ref Level 29,50 dem
SGL Count 50/50

Offset 14.50 dB

Mode &uto Sweep

SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PABS | SPURIRWE CHYEKABS PABS
20 ghiie _$PURIOUS LINE ABS PABS 20 gldfe L$PURIOUS LINE_ABS PABS
10 de; Ii \\ 10 ¢B \
0 der { 0 ‘
e [ U
SPURIOUS_LINE_ABS_ J h \
20 d8 0 dem
-30 d8m -30 de
40 d8 ] 40dB \L o |
-50 dém J 50.dB
-60 dBm R -60 di Yab
Start 1.845 GHz 2503 pts Stop 1.8505 GHz || ['Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
1,845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -38.29 dém -25.29 dB 1.909 GHz 1.910 GHz 10.000 kHz 1.90979 GHz 20.14 dBm -14.86 dB
1.849 GHz 1.850 GHz 3.000 kHz 1.85000 GHz -22.72 dém -9.72 dB 1,810 GHz 1.011 GHz 3.000 kHz 1.91002 GHz -23.01 dBm -10.01 de
1.850 GHz 1.851 GHz 10.000 kHz | 1.85019 GHz 20.81 dBm -14.19 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -37.66 dBm -24.66 dB
-~ T - Y
L J L 4 ‘ - J L 4 ‘
[—] s ] un]
Spectrum ? Spectrum —
Ref Level 29.50 dem  Offset 14.50 d& Mode Auto Sweep ReflLevel 29.50 d8m  Offset 14.50 dB Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
@1 Max @1 Max
Limit ¢heck PAES | SPURIRHE GHBEKABS_ PAES
20 dl ine PURIOUS_LINE_ABS PABS 20 d] ine PURIOUS_)LINE_ABS_ PABS
10 dB Fr
0 des l \
_LINE_ABS_ } l
-30 d h
-40 dB; I———— l\. —
-50 de: -50 dB P
d . d ol
-60 dB: i -60 dBr
Start 1.845 GHz 2503 pts Stop 1.8505 GHz Start 1.9095 GHz 2503 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | __Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
1.845 GHz 1.849 GHz 1.000 MHz 1.84899 GHz -39.66 dBm | ~26.66 dB 1.900 GHz 1.910 GHz 10.000 KHz 1.90082 GHz 16.37 dbm ~18.63 db |
1.849 GHz 1.850 GHz | _3.000 kHz 1.85000 GHz -27.09 dém -14.09 dB 1.910 GHz 1.911 GHz 3.000 kHz 1.91001 GHz -27.39 dBm -14.39 dB |
1.850 GHz 1.851 GHz 10.000 kHz 1.85021 GHz 17.08 dém -17.92 d8 1.911 GHz 1.915 GHz 1.000 MHz 1.91101 GHz -39.63 dBm -26.63 dB |
it - — —
L J J L]
Pate: 20.N 10:01:4 ) . N 10:¢
Sporton International (Shenzhen) Inc. Page Number : Al5 of A27

TEL : 86-755-8637-9589
FAX : 86-755-8637-9595
FCC ID : IHDT56ZN2

Report Issued Date : Dec. 17, 2020

Report Version

: Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FGOO2023A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dm  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14,00 d& Mode 4uto Sweep

PAFS
INE_ABS PABS

(@1 Max (@1 Max
Limit §heck 3 Limit fheck
10 dbifie_$PURIOUS LINE ABS PABS 10 dbife—_$PURIOUS.
0

-60 d -60
70 d -70 d
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions.
Rangelow | RangeUp | RBW | Frequency Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit |
30.000 MHz 820,000 MHz 1.000 MHz 630.77261 MHz ~32.46 dBm -19.46 8 30.000 MHz 820,000 MHz 1.000 MHz 513.88055 MHz ~33.13 dBm -20.13 d8
855.000 MHz 1.000 G! 1.000 MHz 939.89130 MHz -32.10 dém -19.10 dB 855,000 MHz | 1,000 GHz 1.000 MHz 917.93478 MHz -32.25 dBm -19.25 d8
1.000 GHz 3.000 GHz 1.000 MHz 260917 GHz -29.85 dBm -16.85 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.77390 GHz -30.99 dBm -17.99 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.95076 GHz 24,74 dem -11.74.d8 3.000 Gz 7.000 GHz 1.000 MHz 6.99425 GHz -26.51 dBm -13.51d8
7,000 GHz 9.000 GHz 1.000 MHz 7.57130 GHz -26.92 dBm -13.92 d8 7.000 GHz 5.000 GHz 1.000 MHz 7.18535 GHz -26.96 dBm -13.96 dB
-~ w
L J1 J L] [_]
Spectrum 2 Spectrum -
Ref Level 20.00 d8m  Offset 14.00 d& Mode Auto Sweep Ref Level 20,00 dém  Offset 14,00 d8 Mode 4uto Sweep
SGL Count 10/10 SGL Count 10/10
@1 Max @1 Max
Limit qheck A Limit §heck PARS
10 dblfe_$PURIOUS LINE_ABS pAES 10 dbife_$PURIOUS }INE ABS PABS
0 0
-60 d -60
70d 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions.
Rangelow | RangeUp | RBW | Frequenc Power Abs ALimit | Rangelow | Rangeup | RBW | Frequen Power Abs | ALimit |
30.000 MHz 820,000 MHz 1,000 MHz 242.99600 MHz -33.31 dém -20.31 d8 30.000 MHz 820,000 MHz 1.000 MHz 638.56821 MHz ~33.92 dBm -20.92 d8
855.000 MHz 1.000 G 1.000 MHz 862.13768 MHz -32.63 dém 855,000 MHz 1,000 GHz 1.000 MHz 997.78986 MHz -32.93 dBm -19.93 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,99263 GHz -30.64 dBm 1.000 GHz 3.000 GHz 1.000 MHz 2.88014 GHz -30.46 dBm -17.46 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.99425 GHz ~26.81 dem 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -26.13 dBm -13.13 d8
7,000 GHz 9.000 GHz 1.000 MHz 8.89314 GHz -27.11 dBm -14.11 d8 7.000 GHz 5.000 GHz 1.000 MHz 8.00525 GHz -27.41 dBm -14.41 dB
— — — —
L )i J - L JU J -

Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 d8m  Offset 14.00 d& Mode Auto Sweep

SGL Count 10/10

@1 Max

Limit §heck

PA
10 dbifie_$PURIOUS LINE ABS PABS

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14,00 d& Mode 4uto Sweep

(@1 Max

Limit fheck

PAFS
INE_ABS PABS

10 chife_EPURIOUS

-60 d -60
70d 70
Start 30.0 MHz 28005 pts Stop 9.0 GHz Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions.
Rangelow | RangeuUp | RBW | Frequenc Power Abs ALimit | Rangelow | RangeUp | RBW | Frequen | Powerabs | ALimit |
30.000 MHz 820,000 MHz 1,000 MHz 681.62169 MH; -33.24 dém -20.24 d8 30.000 MHz 820,000 MHz 1.000 MHz B11.11604 MHz ~33.63 dBm -20.63 d8
855.000 MHz 1.000 GHz 1.000 MHz 932.57246 MHz -32.09 dém -19.09 dB 855.000 MHz 1,000 GHz 1.000 MHz 999.45652 MHz -32.40 dBm -19.40 d8
1.000 GHz 3.000 GHz 1.000 MHz 2,82815 GHz -31.01 dem -18.01 d8 1.000 GHz 3.000 GHz 1.000 MHz 2.79990 GHz -30.39 dBm -17.39 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.48194 GHz -27.24 dém -14.24 d8 3.000 GHz 7.000 GHz 1.000 MHz 6.96775 GHz -26.37 dBm -13.37 d8
7,000 GHz 9.000 GHz 1.000 MHz 8.27347 GHz -27.59 dBm 14,50 d8 7.000 GHz 5.000 GHz 1,000 MHz 8.78815 GHz -26.90 dBm -13.90 dB
— — — —
L L J L JL J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZN2

Page Number :
Report Issued Date :
Report Version

A16 of A27
Dec. 17, 2020
Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FGOO2023A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrum

Ref Level 20.00 dm  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14,50 d& Mode 4uto Sweep

@1 Max
Limit §heck PARS Limit §heck PAPS
10 dblfe—HPURIOUS LINE ABS ) 10 cbife—HPURIOUS | INE_ARS PARS
od o
LINE_ABS_
-

60 60 d
70 d -70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |___Ppowerabs | ALimit | Rangelow | Rangeup | RBW | Frequenc | Ppowerabs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz ©14,44028 MHz o 27 dBm -19.27 d8 30.000 MHz | 1.000 GHz 1.000 MHz 848.51324 MH2 -32.79 dBm -19.79 d8
1.000 GHz 1.845 GHz 1.000 MHz 1.58213 GHz -32.01 dBm 1.000 GHz | 1.845 GHz 1.000 MHz 1.79791 GHz -30.77 dBm -17.77 d8
1.915 GHz 3.000 GHz 1.000 MHz 2.66701 GHz -30.19 dém 1.915 GHz | 3,000 GHz 1.000 MHz 2.96481 GHz -29.70 dBm -16.70 d8
3.000 GHz 7.000 GHz 1.000 MHz 6.06737 GHz -26.74 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -25.00 dBm -12,00 d8
7.000 GHz 13.600 GHz 1.000 MHz 9.20542 GHz ~26.85 dem 7.000 Gz 13.600 GHz | 1.000 MHz 12.25157 GHz -27.32 dm -14.32 d8
13.600 GHz 19.100 GHz 1.000 MHz 18.28547 GHz -22.83 dBm 13.600 GHz 19.100 GHz 1.000 MHz 15.91200 GHz -22.76 dBm -9.76 db
i i T
L SRR J ‘

Middle Channel

Middle Channel

Spectrum

Ref Level 20.00 dm  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

(@1 Max

Limit §heck C
GPLRIOUIS E_ABS J

10 dblRe.

Spectrum

Ref Level 20,00 dBm
SGL Count 10/10

Offset 14.50 d8 Mode Auto Sweep

Limit §heck
LPURIOUS

NE_ARS, PABS

70 di -70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 |___PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequenc | Ppowerabs | ALimit |
30.000 MHz 1.000 G! 1.000 MHz B861.11694 MH: 2.45 dBm -19.45 d8 30.000 MHz | 1.000 GHz 1.000 MHz 925.58971 MHz -33.08 dBm -20.08 d8
1.000 GHz 1.845G 1.000 MHz 1.37436 GH -32.17 dBm -19.17 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.66785 GHz -32.37 dBm -19.37 d8
1.915 GHz 3.000 GI 1.000 MHz 2.46279 GHz -29.72 dém -16.72 dB 3,000 GHz 1.000 MHz 2.83869 GHz -29.83 dBm -16.83 d8
3.000 GHz 7.000 GHz 1.000 MHz 5.16498 GHz -25,83 dbm -12.83 d8 7.000 GHz 1.000 MHz 6.99125 GHz -25.98 dBm -12,98 d8
7.000 GHz 13.600 GHz 1.000 MHz 11.50724 GHz -27.01 dem -14.01 d8 7.000 GHz 13.600 GHz 1,000 MHz 12.52970 GHz -27.05 dm -14.05 d8.
13.600 GHz 19.100 GHz 1.000 MHz 15.12319 GHz -23.98 dBm -10.98 d8 13.600 GHz 19.100 GHz 1.000 MHz 19.06956 GHz -23.47 dBm -10.47 dB
w Yy i !
L L J

Highest Channel

Highest Channel

Spectrum

Ref Level 20.00 dm  Offset 14.50 d& Mode Auto Sweep

SGL Count 10/10

@1 Max

Limit §heck
10 dbHe—SPURIOUS E_ABS P,
0
-10d

Spectrum

Ref Level 20.00 dBm
SGL Count 10/10

Offset 14.50 d& Mode Auto Sweep

(@1 Max

Limit §heck
10 dbife—$PLIRIOUS

NE_ARS. B,

0

-10
SPURIGUS,
-20 d +

60 60 d
70 di -70
Start 30.0 MHz 48006 pts Stop 19.1 GHz Start 30.0 MHz 48006 pts Stop 19.1 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Power Abs | ALimit | Rangelow | Rangeup | RBW | Frequency | Ppowerabs | ALimit |
30.000 MHz 1.000 MHz ~31.30 dBm -18.30 dB 30.000 MHz | 1.000 GHz 1.000 MHz 680.78711 MHz -32.62 dBm -19.62 d8
1.000 GHz 1.000 MHz -31.89 dBm -18.89 d8 1.000 GHz 1.845 GHz 1.000 MHz 1.68685 GHz -31.78 dBm -18.78 d8
1.915 GHz 1.000 MHz 2.91531 GHz -29.72 dBém -16.72 dB 1.915 GHz | 3,000 GHz 1.000 MHz 2.81700 GHz -30.04 dBm -17.04 d8
3.000 GHz 1.000 MHz 5.98638 GHz -25.06 dBm 3.000 GHz 7.000 GHz 1.000 MHz 6.09186 GHz -26.58 dBm -13.58 d8
7.000 GHz 13.600 GHz 1.000 MHz 12.88277 GHz -25.70 dém 7.000 GHz 13.600 GHz 1.000 MHz 10.62055 GHz -27.09 dém -14.09 d8
13.600 GHz 19.100 GHz 1.000 MHz 16.54366 GHz -23.20 dBm -10.20 d8 13.600 GHz 19.100 GHz 1.000 MHz 16.81550 GHz -23.43 dBm -10.49 dB
— — — - —
L )| J L J

Sporton International (Shenzhen) Inc.
TEL : 86-755-8637-9589

FAX : 86-755-8637-9595

FCC ID : IHDT56ZN2

Page Number 1 Al7 of A27
Report Issued Date : Dec. 17, 2020
Report Version Rev. 01




saronis. FCC RF Test Report

Report No. : FGOO2023A

Frequency Stability

Test Conditions Middle Channel G(S(Q/g\i;) (EDGGSI;\A(?Iigs 8) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0150 0.0010
40 Normal Voltage 0.0018 0.0031
30 Normal Voltage 0.0022 0.0048
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0021 0.0254
0 Normal Voltage 0.0008 0.0031
110 Normal Voltage 0.0019 0.0003 PASS
-20 Normal Voltage 0.0025 0.0025
-30 Normal Voltage 0.0018 0.0281
20 Maximum Voltage 0.0132 0.0017
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0058 0.0301
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Gs(gﬂél?ﬂ(;o (Egggi?e?sos 8) NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0152 0.0021
40 Normal Voltage 0.0014 0.0048
30 Normal Voltage 0.0012 0.0011
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0131 0.0018
0 Normal Voltage 0.0008 0.0011
110 Normal Voltage 0.0014 0.0005 PASS
-20 Normal Voltage 0.0132 0.0046
-30 Normal Voltage 0.0124 0.0005
20 Maximum Voltage 0.0131 0.0015
20 Normal Voltage 0.0000 0.0000
20 Battery End Point 0.0135 0.0014
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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A2. WCDMA

Peak-to-Average Ratio

Mode WCDMA Band V(dB) WCDMA Band II(dB) "1'3:‘1';:

Mod. RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.07 2.99

Middle CH 2.99 3.04 PASS
Highest CH 2.93 2.93
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26dB Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II[(MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.70 4.72
Middle CH 4.71 4.70
Highest CH 471 4,72
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M1 1 845.731 MHz 19.19 dBm nd8 down 4.705 MHz [ 1 1.906731 GHz 18.79 dBm nd8 down 4.715 MHz
TL 1 844.242 MHz -7.21 dém nds 26.00 d8 TL 1 1.505242 GHz -7.64 dBm nds 26.00 d8
T2 1 848.948 MHz -6.78 dem Q factor 179.7 T2 1 1.909958 GHz -7.29 dem Q factor 404.4
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Occupied Bandwidth

Mode WCDMA Band V(MHz) WCDMA Band II((MHz)
Mod. RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 4.12 411
Middle CH 4.10 4.11
Highest CH 4.11 4.11
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SPORTON LAB.

Spectrum 2 Spectrum 2
Ref Level 30.00 Gbm  Offset 14.00 dé  RBW 100 khz Ref Level 30.00 dBm  Offset 14.50 d&  RBW 100 kHz
30d8 SWT 19 s @ VBW 300 kHz Mode Auto FFT lo_att 30d8 SWT 19 us @ VBW 300 kHz _Mode Auto FFT
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L = -, Tee— e Ay 4.115884116 MHZ] 20 I Y b, PRI GEEr: - 4.105894106 MHZ]
12 2 5 i e
10 5 10
/ 4 N
/ /
o od - ‘
f / \
10 d Y -10d
/ ‘ [ |
20 d . -20 df -
~V WA _ & v
5 AN, N\ P P i N
-30 4Bm~ X 3048 —
- M e ]
-40 di -40 d
-50 di -50d
-60 d 60 d
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Marker Marker
Type | Ref | Tre | X-value | Y-value |__Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M 1 825.521 MHz 18.91 dem M1 1 1.851531 GHz 18.53 dem
T1 1 824.34206 MHz 9.71 d8m | Occ Bw 4.115884116 MHz T1 1 1850352 GHz .46 dBm Occ Bw 4.105894106 MHz
T2 1 828.45794 MHz 9.88 dBm T2 1 1.8544579 GHz 5,44 dBm
- T ] Tmes
L L J
Da Nov. 2 Dat Nov 1:12:54
Spectrum 2 Spectrum e
Ref Level 30.00 GBm  Offset 14.00 dé  RBW 100 kHz Ref Level 30.00 cBm  Offset 14.50 db  RBW 100 kHz
Att 30de  SWT 15 ps @ VBW 300 kHz Mode Auto FFT Att 30 d8  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M1 1 836.979 MHz 18.98 dBm ML 1 1879131 GHz 18.80 dBm
T1 1 834.35204 MHz 9.59 dem Occ Bw | 4.095904096 MHz TL 1 1877952 GHz 9.11 dBm Occ Bw 4.105894106 MHz
T2 1 838.45794 MHz 9.74 dBm T2 1 1.8820579 GHz 9.39 dem
) e X
L L J L L J
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Type | Ref | Tre | X-value | Y-value | _Function | Function Result | Type | Ref | Tre | X-value | Y-value |__Function | Function Result |
M il 845.731 MHz 19.15 dem [ 1 1.906731 GHz 18.80 dBm
T1 i 844.54206 MHz 9.46 dBm Occ Bw 4.105894106 MHz TL 1 1.505552 GHz 9.46 dBm Occ Bw 4.105894106 MHz
T2 1 848.64795 MHz 9.74 dBm T2 1 1.9096579 GHz 9.50 dem
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Conducted Band Edge

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
= s um n\?
Ref Level 29.00 dBm Offset 14.00 dB Mode Auto Sweep Ref Level 29.00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit ¢heck PABS | SPURIPWECHYEKABS PABS
EPURIOUS LINE ABS PABS 20 dbife—$PURIOUS LINE ABS PABS
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] M
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/ \ \
/ b
J/ \\ ) \l
/\J A ([0 dem \/\
A -40 di /1 cz
= v B v
S0 d
-60 dB 60 dB
Start 820.0 MHz 2503 pts Stop 829.0 MHz Start 844.0 MHz 2503 pts Stop 855.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | _PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
820.000 MHz 823.000 MHz 100.000 kHz §22.84565 MHz -37.63 dBm -24.63 dB 844.000 MHz 849.000 MHz 100.000 kHz 846.59491 MHz 7.77 dBm -27.23 dB
823.000 MHz 824.000 MHz 50.000 kHz 823.99900 MHz -28.11 dém -15.11 d8 540,000 MHz 850.000 MHz 50.000 kHz 849.00100 MHz -27.65 dBm -14.65 dB
824.000 MHz 829,000 MHz 100.000 kHz | 825.51099 MHz 7.83 dBm -27.17 dB 850.000 MHz 855.000 MHz 100,000 kHz 850.19231 MHz -36.27 dBm -23.27 dB
— — wor —
L JU J ()] L J{ ] 2
OV.2020 10:28:12 ate: 20.NOV.2020 1
WCDMA Band Il (RMC 12.2Kbps)
Lowest Band Edge Highest Band Edge
ao
v
Ref Level 29.50 dBm Offset 14.50 dB Mode Auto Sweep Ref Level 29.50 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit ¢heck PABS | SPURIRHE CHYEKABS_ PABS
20 ghilie _$PURIOUS LINE_ABS PABS 20 ghife —$PURIOUS LINE ABS PABS
10 d; 10d8
K Fe——) PSR,
0 dém- o / - \
-10 di / \ -10/di
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-30 dBm — PO i \V e S
it /\/\V
_oon / 40d
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CF 1.85 GHz 2503 pts Span 10.0 MHz J ||| CF 1.91 GHz 2503 pts Span 10.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __PoweraAbs | ALimit | Rangelow | Rangeup | RBW | Frequency | PowerAbs | ALimit
1.845 GHz 1,849 GHz 1.000 MHz 1.84896 GHz -25.90 dBm -12.90 dB 1.905 GHz 1.910 GHz 100.000 kHz 1.90674 GHz 7.60 dBm -27.40 dB
1.849 GHz 1.850 GHz 50.000 kHz | 1.85000 GHz -26.18 dBm | -15.18 d8 1,810 GHz 1.911 GHz 50.000 kHz 1.91000 GHz -28.00 dBm -15.00 dB
1.850 GHz 1.855 GHz 100.000 kHz 1.85154 GHz 7.44 dBm -27.56 dB 1.911 GHz 1.915 GHz 1.000 MHz 1.91103 GHz -25.77 dBm -12.77 dB
i — ~ —
L JU J [ { J{ ] 2
2 I ) 1 [ Yat 0. 0 1
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Conducted Spurious Emission

Spectrum l"%‘ Spectrum -
Ref Level 20.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 20.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
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Spurious Emissions Rangelow | Rangeup | RBW | Frequency | ___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequenc: | Powerabs | ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 886.32434 MHz -32.28 dBm -19.28 dB
30.000 MHz 820,000 MHz 1.000 MHz 810.80260 MHz -32.45 dém -19.45d8 1.000 GHz 1.845 GHz 1.000 MHz 1.82030 GHz -32.22 dém -19.22de
855,000 MHz 1.000 MHz 964.81884 MHz -19.11de 1.915 GHz 3.000 GH. 1.000 MHz 2.56138 GHz -30.58 dém 7.58 d8
1.000 GHz 1.000 MHz 2.87414 GHz -30.83 dém -17.83d8 3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -26.69 dBm -13.69 de
3.000 GHz | 1.000 MHz 6.99025 GHz -26.01 dém -13.01 dé 7.000 GHz | 13.600 GHz | 1.000 MHz 11.32010 GHz | -27.27 dém -14.27 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.46482 GHz -27.04 dém -14.04 dB 13.600 GHz 19.100 GHz 1.000 MHz 18.93482 GHz -23.83 dBm -10.83 dB
i )i
L | J - ) J Ll
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Spectrum l"%‘ Spectrum -
Ref Level 20.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 20.00 d8m  Offset 14.50 d& Mode Auto Sweep
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Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency | ___Powerabs | ALimit |
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit | 30.000 MHz 1.000 GHz 1.000 MHz 975.03498 MHz -33.24 dBm -20.24 dB
30.000 MHz 820,000 MHz 1,000 MHz 663.06597 MHz -33.45 dém -20.45 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.81607 GHz -32.50 dém -19.50 de
855,000 MHz 1.000 G 1.000 MHz 915.18116 MHz -31.47 dém -18.47 d8 1.915 GHz 3.000 GH. 1.000 MHz 2.84846 GHz -29.70 dém -16.70 dB.
1.000 GHz 3.000 GHz 1.000 MHz 2,85264 GHz -29.36 dém -16.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.02687 GHz -26.30 dBm -13.30 d
3.000 GHz 7.000 GHz 1.000 MHz 5.70141 GHz -26.31 dém -13.31de 7.000 GHz | 13.600 GHz | 1.000 MHz 12.57354 GHz | -26.60 dém -13.60 d&.
7.000 GHz 9.000 GHz 1.000 MHz 7.53006 GHz -26.07 dém -13.07 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.28204 GHz -23.44 dBm -10.44 dB.
- — ~ —
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Spectrum e Spectrum 2
Ref Level 20.00 d8m  Offset 14.00 dB Mode Auto Sweep Ref Level 20.00 d8m  Offset 14.50 d& Mode Auto Sweep
SGL Count 10/10 SGL Count 10/10
(@1 Max (@1 s
Limit Gheck Limit Gheck
10 dblfe_§PURIOUS LINE_ABS 10 dble—$PURIOUS | INE_ABS.
od o
US_ LINE_#BS,
50 d
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-60 di
-70d
70d
Start 30.0 MHz 48006 pts Stop 19.1 GHz
Start 30.0 MHz 28005 pts Stop 9.0 GHz
Spurious Emissions Rangelow | RangeUp | RBW 1 Frequency |___Powerabs |
Rangelow | RangeUp | RBW | Frequencs Power Abs ALimit | 30.000 MHz 1.000 GHz | 1.000 MHz 731.68666 MHz -32.48 dBm
30.000 MHz 820,000 MHz 1,000 MHz 808.14293 MHz -33.84 dém -20.84 dB 1.000 GHz 1.845 GHz 1.000 MHz 1.59817 GHz -32.18 dém
855,000 MHz 1.000 G 1.000 MHz 883.36957 MHz -31.90 dém -18.90 d8 1.915 GHz 3.000 GHz 1.000 MHz 2.84886 GHz -29.71 dém
1.000 GHz 3.000 GHz 1.000 MHz 2.79665 GHz -30.66 dem -17.66 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95575 GHz -24.85 dBm
3.000 GHz 7.000 GHz 1.000 MHz 6.99075 GHz -25.84 dém -12.84 dB 7.000 GHz 13.600 GHz | 1.000 MHz 11.48886 GHz -26.93 dém
7,000 GHz 9.000 GHz 1.000 MHz 8.61267 GHz -27.28 dém -14.28 dB 13.600 GHz 19.100 GHz 1.000 MHz 16.87246 GHz 22.60 dém
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Frequency Stability

Test Conditions Middle Channel (RMC 12;&“2’253?1\2/.2““) 2L5|Fr)np|':n
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0011
40 Normal Voltage 0.0062
30 Normal Voltage 0.0014
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0009
0 Normal Voltage 0.0011
110 Normal Voltage 0.0018 PASS
-20 Normal Voltage 0.0087
-30 Normal Voltage 0.0014
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0000
20 Battery End Point 0.0005
Note: Normal Voltage = 3.8V. ; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V
Test Conditions Middle Channel Xéﬁ%ﬂggzgg;; NI:)itn;itz
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0048
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0038
0 Normal Voltage 0.0041
-10 Normal Voltage 0.0008 PASS
-20 Normal Voltage 0.0019
-30 Normal Voltage 0.0057
20 Maximum Voltage 0.0064
20 Normal Voltage 0.0000
20 Battery End Point 0.0072
Note:

1. Normal Voltage = 3.8V.

; Battery End Point (BEP) = 3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GSM850 (GSM)

Frequency| ERP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -49.33 -13 -36.33 -58.06 -52.58 4.00 9.40 H
2509.2 -43.04 -13 -30.04 -56.61 -46.61 4.88 10.60 H
3345.6 -55.16 -13 -42.16 -72.03 -60.09 5.52 12.60 H
Middle 4182 -46.37 -13 -33.37 -66.59 -50.84 6.00 12.62 H
1672.8 -40.14 -13 -27.14 -49.06 -43.39 4.00 9.40 \%
2509.2 -33.71 -13 -20.71 -49.40 -37.28 4.88 10.60 \%
3345.6 -556.73 -13 -42.73 -72.62 -60.66 5.52 12.60 V
4182 -40.71 -13 -27.71 -60.85 -45.18 6.00 12.62 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM850 (EDGE class 8)
. Over SPA S.G. TX Cable [TX Antenna .
Channel Fr(emj_'ezn)cy (cIJEBRan ) (:g::) Limit Reading Power loss Gain POI?S/Z\ZM”
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -53.76 -13 -40.76 -62.49 -57.01 4.00 9.40 H
2509.2 -45.35 -13 -32.35 -58.92 -48.92 4.88 10.60 H
3345.6 -56.15 -13 -43.15 -73.02 -61.08 5.52 12.60 H
Middle 4182 -46.27 -13 -33.27 -66.49 -50.74 6.00 12.62 H
1672.8 -40.13 -13 -27.13 -49.05 -43.38 4.00 9.40 V
2509.2 -34.26 -13 -21.26 -47.95 -37.83 4.88 10.60 \%
3345.6 -52.71 -13 -39.71 -69.60 -57.64 5.52 12.60 \%
4182 -48.00 -13 -35.00 -68.14 -52.47 6.00 12.62 \%
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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GSM1900 (GSM)

Frequency| EIRP Limit Qvgr SPA S.C. TX Cable [TX Am.ennaPolarization
Channel (MHz) (dBm) | (dBm) Limit Reading Power loss Galp (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
3760 -57.87 -13 -44.87 -76.55 -64.62 5.85 12.60 H
5640 -54.50 -13 -41.50 -78.04 -60.30 7.30 13.10 H
Middle 7520 -51.91 -13 -38.91 -78.46 -55.06 8.35 11.50 H
3760 -58.34 -13 -45.34 -76.58 -65.09 5.85 12.60 V
5640 -55.52 -13 -42.52 -77.85 -61.32 7.30 13.10 V
7520 -51.16 -13 -38.16 -78.13 -54.31 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
GSM1900 (EDGE class 8)
— Over SPA S.G. TX Cable [TX Antenna| L
Channel Fr(eslt:_lezn)cy (E:BRnT) (Ialénr:) Limit Reading Power loss Gain Po'?ﬂf\ztlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -57.99 -13 -44.99 -76.67 -64.74 5.85 12.60 H
5640 -54.40 -13 -41.40 -77.94 -60.20 7.30 13.10 H
Middle 7520 -51.49 -13 -38.49 -78.04 -54.64 8.35 11.50 H
3760 -58.43 -13 -45.43 -76.67 -65.18 5.85 12.60 \%
5640 -55.73 -13 -42.73 -78.06 -61.53 7.30 13.10 \%
7520 -51.41 -13 -38.41 -78.38 -54.56 8.35 11.50 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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WCDMA Band V(RMC 12.2Kbps)

Frequency ERP Limit Qvgr SPA S.C. TX Cable | TX Ant.enna Polarization
Channel (MHz) (dBm) (dBm) Limit Reading Power loss Gam (HIV)
(dB) (dBm) (dBm) (dB) (dBi)
1672.8 -64.53 -13 -51.53 -73.26 -67.78 4.00 9.40 H
2509.2 -60.68 -13 -47.68 -74.25 -64.25 4.88 10.60 H
Middle 3345.6 -58.99 -13 -45.99 -75.86 -63.92 5.52 12.60 H
1672.8 -59.54 -13 -46.54 -68.46 -62.79 4.00 9.40 V
2509.2 -60.29 -13 -47.29 -73.98 -63.86 4.88 10.60 V
3345.6 -59.36 -13 -46.36 -76.25 -64.29 5.52 12.60 V
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band II((RMC 12.2Kbps)
. Over SPA S.G. TX Cable | TX Antenna .
Channel Fr(e:\q/ll:_lezn)cy (E:BRnT) (Ialénr:) Limit Reading Power loss Gain P0|?|I:|I/Z\il)tlon
(dB) (dBm) (dBm) (dB) (dBi)
3760 -53.41 -13 -40.41 -72.09 -60.16 5.85 12.60 H
5640 -54.68 -13 -41.68 -78.22 -60.48 7.30 13.10 H
Middle 7520 -51.86 -13 -38.86 -78.41 -556.01 8.35 11.50 H
3760 -51.63 -13 -38.63 -69.87 -58.38 5.85 12.60 V
5640 -55.70 -13 -42.70 -78.03 -61.50 7.30 13.10 V
7520 -51.03 -13 -38.03 -78 -54.18 8.35 11.50 V

Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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